
TECHNICAL SERVICES FOR SURFACE WATER SUPPLY 
FACILITIES PLANNING AND FEASIBILITY ANALYSES  

FINAL REPORT 
CONCEPTUAL ALTERNATIVE WATER SUPPLY DEVELOPMENT 

PROJECTS AND PLANNING LEVEL COST ESTIMATES 

Water Supply Planning Region II 

 

PREPARED FOR 

 

 

NORTHWEST FLORIDA WATER MANAGEMENT DISTRICT 

81 WATER MANAGEMENT DRIVE 

HAVANA, FLORIDA  32333 

 

Prepared by 

 

 

PBS&J, Inc. 

1901 Commonwealth Lane 

Tallahassee, Florida  32303 

 

October 2006 



Document No. 060208 
PBS&J Job No. 091812 

SURFACE WATER SUPPLY FACILITIES PLANNING AND  

FEASIBILITY ANALYSES CONCEPTUAL ALTERNATIVE 

WATER SUPPLY DEVELOPMENT PROJECTS AND  

PLANNING LEVEL COST ESTIMATES 

FINAL REPORT 

Prepared for: 
[...]
is approximately 500 feet upstream of Old Dorcas Road, which is assumed to have a low water 
crossing at Pond Creek, and for this analysis the roadway is assumed to remain; however, future 
studies will confirm this. 

The NWFWMD developed area-capacity relationships for each proposed reservoir site. The 
preliminary results presented in the NWFWMD’s analysis indicate the feasibility of a reservoir 
on Pond Creek with a storage capacity of approximately 36,000 acre-feet (ac-ft) at a 
corresponding normal-pool reservoir depth of 30 feet. Accordingly, conceptual designs were 
prepared to estimate the approximate costs to build a dam and spillway to meet these storage 
conditions using federal dam safety guidelines at the selected location on Pond Creek.  

The conceptual design for the Pond Creek Dam includes enough additional dam height to provide 
a spillway capable of safely passing the full probable maximum flood (PMF) generated within the 
contributing Pond Creek Watershed. The following dam characteristics for the Pond Creek 
Reservoir were assumed for conceptual design: 

Pond Creek Reservoir Conceptual Data 

Contributing Drainage Area (square miles) 160 

Storage Capacity at Normal Operating Level (NOL) (ac-ft) 36,000 

Length of Dam (feet) 3,130 

Top of Dam Elevation (feet) 130 

Dam Height above Creek Flowline (feet) 40 

NOL Elevation – feet 120 

Reservoir surface area at NOL (acres) 2,600 

Emergency Spillway Elevation (feet) 123 

Emergency Spillway Width (feet) 1,830 

Embankment Side Slopes (horizontal:vertical) 3.5:1 

Note: Uncontrolled, concrete-armored spillways were assumed for cost estimating purposes. 

The reservoir feasibility evaluation is based upon a dam with 3.5:1 side slopes (horizontal to 
vertical) and an integrated concrete service and emergency spillway. The dam assumed for this 
analysis has a zoned earthen embankment. The typical section consists of an impermeable clay 
core with semi-permeable fill on the outer embankment slopes. On site soils were assumed to be 
suitable for all embankment materials. The clay core extends along the dam’s entire longitudinal 
axis, and it was assumed that this core would be keyed into an impermeable formation 10 feet 
below the existing creek flowline. Costs for a gravel drainage system are included between the 
downstream interface with the clay core and the toe of the dam to provide seepage control and 
prevent saturation and instability of the outer embankment soils. A 20-foot-wide dam crest was 
assumed for maintenance access with a 15-foot-wide gravel road base. The embankment slopes 



 

091812/060208 19 

were assumed to have rock rip-rap (18-inch median rock size) for the entire upstream slope and 
native grass seeding on the downstream slope. 

The actual dam and spillways would be designed to meet Federal Guidelines for Dam Safety, 
Federal Emergency Management Agency (FEMA) 94, October 1998. These guidelines state that 
the maximum freeboard requirements are typically associated with the PMF. However, these 
guidelines also recommend that the final spillway configurations be determined based upon a 
detailed analysis of extreme events (i.e., wave action, peak discharge, etc.) over a range of 
reservoir operation levels to minimize risk of failure and optimize design cost-effectiveness. For 
this planning level analysis the full PMF was assumed to represent the Inflow Design Flood (IDF) 
for the proposed Pond Creek Reservoir. A total of 3 feet was assumed between the NOL and the 
flowline of the emergency spillway to minimize losses caused by wave action. A total freeboard 
of 1 foot is assumed during the IDF. Per federal guidelines, coincident maximum wave and IDF 
events were assumed to have an extremely low probability of occurrence, and therefore these 
events were considered separately in layout of the proposed spillway configurations.  

According to the NWFWMD’s hydrologic model results, the full PMF would produce a peak 
discharge of approximately 80,500 cubic feet per second (cfs). This peak discharge was assumed 
to represent the IDF for Pond Creek Reservoir. For the planning level cost estimate, the assumed 
emergency spillway length is 1,830 feet. This spillway size was determined assuming the 
spillway functions as a broad-crested weir. The maximum flow depth of the assumed peak 
discharge through this spillway is 6 feet. The top of the dam was assumed to be 7 feet above the 
emergency spillway elevation, allowing an additional foot over the IDF water surface elevation. 
A concrete-lined stilling basin for spillway energy dissipation was included in the cost of the 
spillway. The assumed basin dimensions are 4 feet deep and 50 feet long, starting at the down 
stream toe of the spillway. 

The available soils data suggest that the inundation areas of the proposed Pond Creek Reservoir 
would not contribute to excessive losses due to infiltration. Additionally, since no geotechnical 
information is available for the proposed site, it is assumed that sufficient amounts of clay are 
available on site for construction of the embankment core. Future studies will include an 
appropriate geotechnical investigation. 

Environmental and cultural constraints have not been assessed during this conceptual planning 
analysis and will be evaluated during future studies. It should be noted that a portion of the Pond 
Reservoir inundates the Upper Shoal River Florida Forever Project in Walton County. As of 
November 2004, according to the FNAI the Upper Shoal River Project had not acquired any 
property of the anticipated 14,545 acres. The added inundation associated with the IDF (i.e., the 
maximum reservoir rim elevation) is also assumed to be acceptable in terms of potential 
environmental impacts at this time. 

• Reservoir intake structure, pumping station and pipeline – Several options for a reservoir intake 
will be analyzed during preliminary design. These include floating intakes, free standing intake, 
single port intake, multi-port intake (i.e., multi-tiered) and potentially lake destratification 
equipment. The conceptual intake facility considered during this feasibility analysis is comprised 
of a 20-foot diameter concrete lined vertical shaft approximately 50 feet deep near the shore of 
the reservoir with two, 4-foot diameter horizontal tunnels at different elevations to allow 
operational flexibility in addressing water quality issues. Each tunnel is planned to have a gate 
located at the vertical shaft and a bar and fish screen where the tunnel enters the reservoir. Evenly 



 

091812/060208 20 

spaced vertical turbine pumps would extend vertically to the bottom of the shaft. A short 36-inch-
diameter pipeline would serve as a discharge header into the WTP. 

• Water Treatment Plant – The WTP will have a capacity of 25 mgd. Specific details describing 
the WTP are included in a Technical Memorandum, prepared by PBS&J, included in Attachment 
B. 

Selection of the water treatment process considered the results of water quality analysis as 
discussed previously for the Shoal River. The results of the water quality analysis show that for 
the four surface water alternatives, water treatment facilities located on the Shoal River, the 
treatment process will be identical for the three reservoir sites, Conceptual Alternatives 1 through 
3 and Conceptual Alternative 4, Shoal River Direct Diversion. The water quality data analysis 
was from a single location, and therefore there is no distinction in water treatment expected from 
alternative to alternative, resulting in all alternatives having identical treatment components. 
Additionally, specific requirements for reverse osmosis, ozone, peroxide, and ultraviolet radiation 
were not considered necessary at this planning level and should be consideration during 
preliminary design. 

The following is a description of the anticipated treatment components: 

− Primary disinfection – Chlorination and ammonia addition to produce chloramines for 
initial biological pathogen kill; 

− Primary Treatment Clarifier – Rapid mix coagulation, flocculation, use of slaker lime feed, 
alum for color removal, and turbidity reduction, addition of liquid polymer for clarification 
aid; 

− Filtration – Gravity multimedia filters to reduce biological pathogen and turbidity, air scour 
backwash, and the addition of polymer for polishing aid; 

− Chlorine Contact Basin/Clearwell – Provide a baffled clearwell to introduce chloramines 
(chlorine and ammonia) to finished water if necessary for secondary disinfection;  

− Chemical Systems 

■ Lime feed – Dry system for slaker feed 

■ pH control – Carbon dioxide package system 

■ Chlorine and ammonia (liquid ammonia sulfate) for primary and secondary disinfection 

■ Liquid alum system and/or polymer for coagulate aid and filtration aid for color 

− Backwash facilities – Blower system for air scour; backwash storage pond and decant pump 
station and return piping; 

− Sludge handling – Dewatering thickener, pump station, belt press, and offsite disposal; 

− Process control and instrumentation system – Including Intelligent Instrumentation and 
Supervisory Control and Data Acquisition System (SCADA). 

Specific state-of-the-art technologies, including Reverse Osmosis, ozone, peroxide and ultraviolet 
radiation, were not considered necessary based on the water quality data. Additional analysis for 
total organic compounds (TOC) production, brackish water, salinity (chloride), pH excursions 



 

091812/060208 21 

and turbidity (TSS) should all be given the greatest consideration in preliminary design to ensure 
that membrane technology and other treatment alternatives are not necessary. 

• High Service Pumping Station – The high service pumping station located at the WTP site will 
pump 25 mgd (firm capacity) toward the delivery point, from the WTP clear well. The pump 
station must accommodate a constant transmission rate of 25 mgd. All pumps will operate 
continuously, with the exception of one installed spare available for redundancy and for 
substitution for and operating pump during maintenance. Horizontal split-case pumps are 
considered, with a typical piping layout. During preliminary design other types of pumps should 
be considered. This station will be enclosed in a building to allow maintenance under all weather 
conditions. Included at this station is a control room for the entire supply system. Chlorine 
injection is also a consideration for slime control. A chlorine storage and feed room is provided 
within the building. 

• Transmission pipeline to Delivery point – The potable water pipeline would convey 25 mgd at a 
constant rate, from the WTP to the delivery point, via a 10.6-mile-long, 36-inch-diameter pipeline 
south along the western ROW of CR 393 to US 90 and then westward along the northern ROW of 
US 90 to the delivery point near Okaloosa Lane. The pipeline is assumed to be constructed within 
a 30-foot easement. The pipeline will cross most streams/creeks by open cut construction except 
for the Shoal River crossings and other major streams. At those locations where open cut 
construction is not feasible, considerations for pipeline suspension from bridges and/or trenchless 
construction techniques should be evaluated during preliminary design. For the purposes of this 
feasibility analysis it is assumed that trenchless construction (i.e., Jack & Bore, Microtunneling) 
will be used at all major stream/river crossings. It is assumed that the delivery pressure will be 
25 pounds per square inch (psi). 

Alternative #2 – Bear Creek Reservoir 

Conceptual Alternative #2 (CA2) is shown on Figure 2 and involves the following facilities: 

• Shoal River intake structure and pumping station – The pump station would be a concrete 
structure constructed on the east bank of the Shoal River approximately 2 miles north of the 
US 90 bridge. Conceptually, a concrete-lined trapezoidal intake channel about 100 feet in length 
would be constructed between the Shoal River and the pumping station. A silt wall at the 
upstream point of the intake channel would permit the bedload to pass without significant 
sediment conveyed into the intake channel. The invert channel would slope from the silt wall 
(i.e., at the river) down to the pump station at a slope of approximately 3%. The sides of the 
concrete channel would rise at a 1:1 slope to a 20 bench which would serve as a maintenance 
roadway for the channel. 

The pumping station must accommodate a wide range of flows, up to the peak diversion rate, 
25 mgd firm capacity. Firm capacity is defined as the total capacity of the pumping station 
assuming the largest pump is out of service. Pumps will operate individually, or in combinations 
up to the total number of pumps, not including one installed spare. The number of pumps will be 
defined during preliminary design but will likely be three or four pumps. Vertical turbine pumps, 
are envisioned; however, horizontal split case pumps could be used in a dry well configuration. A 
water agitation system would be required for maintaining solids in suspension. The station should  



�

�

�

�

�

�

�

�

�

��

��

�

�

Bear

Mare

West Dog

East Dog

Deerland

80 100

120

140

16018
0

200

220

24
0

260

120

12
0

140

120

160

22
0

220

180

22
0

20
0

200
140 220

120

160

200

18
0

14
0

220

180

18
0

20
0

140

160

180

20
0

220

140

200

160

140

220

180

220

240

220

220

120

26
0

200

120

220

180

120

10
0

220

14
0

220

10
0

160

22
0

80

160

180

22
0

120

140

120

22
0

180

140

160
180

18
0

22
0

140

160

200

16
0

180

22
0

120
22

0

220

���������	


� ��
	



�
�
��


�

��������������

����������

�
�
�
�
�
�
�
��
�
�
�

�
�
�
�
�
�
��
�
�
�
��
�
�
��
�
�

�
�
�
��
�
�


�
�
��
�

���
��� ������ �

�
�
��
�


��
�
��
�

�
�
�
�
�
�
��
�

�
�
�
�
�
��
�
�
�
�
�

�
�


�
�!
��
�
�
�
��
�

�
�
�
�
�
�
��
�

������ ��������

�
�
�
��
�

�������

���!�������
����� �

����������� �

� ����������

�
"
�
�
�
�
�
�
��
�

��!
�
����

�
�
�
�
�
�
��
�

����������

��
��
��
��
��
��
�

�
�
�
�
�
�
�
�
��
�

�
�#
��
��
�

�������
�����

Sho al River

Mill Creek

Lo
ng C re

ek

Bea r Creek

P
iney W

oods C
reek

Jun iper C
re

ek

Trammel Creek

King Branch

M
iddle Creek

B
ends C

reek

Red W
ash Branch

Ea
st

 D

og Creek

Moccasin Branch

W
es

t B
ra

nc
h 

M
ar

e 
C

re
ek

B
eech Branch

Mathison Creek

CrestviewCrestview

Bob Sikes

6504 Bridge Point Pkwy, Ste. 200
Austin, Texas  78730
Phone:  (512) 329-8342  Fax:  (512) 327-2453

Figure 2 - Alternative 2
Shoal River Intake
to Bear Storage 

Prepared for: NWF WMD
Job No.: 091812.01
Prepared by: D. Harris
File: Alternative 2.mxd

Scale: 1:47,520
Date: April, 2006�� Water Treatment Plant

Transmission Pipeline (Diameter= 36 inch, Length = 3.6 mi)

0 0.75 1.5
Miles

Legend (Preliminary Routes and Facility Sites)

Intake Facility

Marsh, wetland, swamp, bog

20 ft Elevation Contours

Bypass (Diameter = 36 inch, Length = .4 mi)

� � � Intake (Diameter = 36 inch, Length = .9 mi)

Delivery Point

�
� � �

�

�

��



 

091812/060208 23 

be configured to accommodate pumps and screens during the preliminary design phase. 
Additionally, a disinfection facility is needed for slime control. 

• Raw water pipeline and Bypass– The raw water pipeline would convey 25 mgd at a constant rate 
via a 0.9-mile-long, 36-inch-diameter pipeline to an outlet structure (i.e., stilling basin) at Bear 
Creek Reservoir. The pipeline is assumed to be constructed within a 30-foot easement. To 
provide for operational flexibility a 0.4-mile-long, 36-inch-diameter bypass pipeline would 
bypass flows directly to the treatment plant. 

• Dam & Reservoir – An earthen dam structure was evaluated on Bear Creek in the approximate 
location selected for the hydrologic analysis, which was conducted by NWFWMD. The 
NWFWMD developed an area-capacity relationship for this reservoir site and the preliminary 
[...]
Units expressed as mg-N/L represent the mass of the consituent as nitrogen per liter of water.

Units expressed as mg-P/L represent the mass of the consituent as phosphorus per liter of water. 

Constituents  (units)

Yellow River at SR2                                                  
Water Quality Data from Tributary Monitoring Study

Yellow River at SR2                    
Historical Data (1966-1997) from EPA 

STORET Database

National Secondary 
Drinking Water 

Regulations 
(NSDWRs)



Table 3
Water Quality Data from the Yellow River Milligan and SR 87 Sites

Dry Weather 
(April 2001)

Wet Weather  
(March 2000)

Wet Weather 
(June 2001)

Wet Weather 
(August 2001) Highest Mean

Alkalinity (mg/L) 27 0 - 14 6.1 - 26 8.3 - 25 N/A N/A N/A

Ammonia (mg-N/L) 0.028 0.011 - 0.035 0.01 - 0.042 0.013 - 0.02 0.02 0.017 N/A

Nitrate+nitrite (mg-N/L) 0.13 0.067 - 0.14 0.009 - 0.071 0.036 - 0.094 N/A N/A N/A

Total Kjeldahl Nitrogen (mg/L)  0.28 0.31 - 0.58 0.33 - 0.69 0.31 - 0.65 1.8 0.43 N/A

Total Phosphorus (mg-P/L) 0.033 0.37 - 0.075 0.015 - 0.064 0.037 - 0.063 0.03 0.02 N/A

Ortho-phosphate (mg-P/L) 0.011 0.004 - 0.006 0.005 - 0.012 0.007 - 0.024 N/A N/A N/A

Total Dissolved Solids (mg/L) 66 59 - 89 36 - 65 33 - 170 N/A N/A 500 mg/L

Total Suspended Solids (mg/L) 6 4 - 39 4 - 42 7 - 31 N/A N/A N/A

Turbidity (NTU) 5.4 0 - 14 7 - 31 9.6 - 28 10 7.94 N/A

Chloride (mg/L) N/A N/A N/A N/A 3.4 3.025 250 mg/L

Magnesium (mg/L) N/A N/A N/A N/A 0.97 0.97 N/A

Calcium (mg/L) N/A N/A N/A N/A 3.43 2.58 N/A

Total Organic Carbon (mg/L) N/A N/A N/A N/A 7.7 4.99 N/A

Manganese (mg/L) N/A N/A N/A N/A 0.04 0.04 0.05

Total Hardness (as CaCO3) N/A N/A N/A N/A 37 22.4 N/A

Metals

Cadmium (ug/L) 0.025 0.4 0.5 0.75 N/A N/A N/A

Chromium (ug/L) 1.3 0.7 - 1.2 0.7 - 1.7 1.5 - 2 0.025 mg/L 0.025 mg/L N/A

Copper (ug/L) 3.9 2 - 7.7 6.3 - 18.9 2 - 8.6 0.025 mg/L 0.025 mg/L 1.0 mg/L

Lead (ug/L)  1.34 2 - 2.3 3 - 3.7 5 0.005 mg/L 0.005 mg/L N/A

Nickel (ug/L) 2 1.3 2 1.5 0.05 mg/L 0.05 mg/L N/A

Zinc (ug/L) 2.4 1.7 - 10 4 - 6.8 4 - 5.4 0.01 mg/L 0.01 mg/L 5.0 mg/L

Physical parameters

Dissolved Oxygen (mg/L) 4.8 0 - 7.8 4.4 - 6.7 4.5 - 5.5 N/A N/A N/A

pH 7.85 7.7 - 7.8 6.65 - 7.7 7.5 - 8.2 6.62 6.5 6.5 - 8.5

Sp. Conductance (umho/cm) 69.5 0 - 47 64.3 - 34.7 35 - 60.8 N/A N/A N/A

Temperature (oC) 25.3 18.8 - 19.1 24.4 - 30.3 26.1 - 28.8 N/A N/A N/A

Color (PCU) N/A N/A N/A N/A 60 47.5 15 PCU

Biological Parameters

Fecal coliforms (#/100mL) 12 260 100 - 400 390 280 91.3 N/A

Total coliforms (#/100mL) 220 1500 5200 - 8000 560 400 272.5 N/A

Notes:

Units expressed as mg-N/L represent the mass of the consituent as nitrogen per liter of water.

Units expressed as mg-P/L represent the mass of the consituent as phosphorus per liter of water. 

Constituents  (units)

Yellow River at Milligan                                        
Water Quality Data from Tributary Monitoring Study

Yellow River at SR87       
Historical Data (1992-1999) 

from the NWFWD

National Secondary 
Drinking Water 

Regulations 
(NSDWRs)



 -8- Surface Water Supply Facilities Planning and Feasibility Analyses 
  Surface Water Treatment Planning Level Cost Estimate 
  June 6, 2006 

Based on the information presented in Tables 2 and 3, the constituent of concern for the Yellow River is 

color. The mean values at both the SR 2 and SR 87 sites were both well above the 15 PTU guideline 

listed in the NSDWSRs. All other constituents are within reasonable limits; TDS levels are below 500 

mg/L and turbidity levels are below 100 NTUs. Water quality data for pesticides was not provided for the 

Yellow River and thus could not be quantified for this study. 

Tables 2 and 3 also indicate the presence of total and fecal coliforms in the Yellow River. As stated for 

the Shoal River, NPDWRs do not allow the presence of total and fecal coliforms, but these constituents 

can be removed using chemical disinfection and conventional treatment, which are included in the 

process proposed for the treatment of raw water from the Yellow River.  

Taking into consideration the location of the area proposed for in-bank filtration, the data from the 

Milligan and SR 87 sites better represents the water quality of the Yellow River section that may 

influence the groundwater proposed for use. Again, it should be noted that using the surface water quality 

of the Yellow River to approximate water quality conditions of the in-bank filtered groundwater affected 

by the river could prove to be an inaccurate assumption with further testing of the in-bank filtered 

groundwater necessary to determine the final treatment method. In general, groundwater contains higher 

levels of TDS than surface water, thus causing increased hardness and pH, which could have a significant 

impact on the treatment techniques used for the water. Also, limited knowledge is available on the effects 

of in-bank filtration on the groundwater in the proposed area. Depending on the characteristics of the 

groundwater and the bank, the effects could be positive, in the case of solids removal, or negative, in the 

case of mineral removal from the bank.  

The surface water quality of the Yellow River could be treated and brought to drinking water standards 

using conventional water treatment.  

PRIVATE WELL GROUNDWATER QUALITY DATA EVALUATION 

Presented in Table 4 is the groundwater data provided for this study from the four private wells located 

along the Sand and Gravel Aquifer. The quality of the water drawn from the wells had similar pH levels, 

but lower color, turbidity, and TDS values compared to the surface water quality data of the Yellow and 

Shoal Rivers. Although the values of color and turbidity are lower for the groundwater, the UDI is not 

conclusive; thus, it is assumed that a full production well with a continuous draw down gradient will 

cause an increase in these constituents. With elevated levels of color and turbidity, the treatment train for 

the groundwater would require a treatment process such as coagulation to remove these constituents 

before distribution for consumption. The presence of fecal coliforms evaluated in the groundwater 

samples indicates that disinfection will be required as part of the treatment process proposed for the 

groundwater.  

Due to the limited amount of groundwater data provided, it cannot be determined if these groundwater 

quality characteristics are representative of the area proposed for the in-bank well field. Furthermore, the 



 -9- Surface Water Supply Facilities Planning and Feasibility Analyses 
  Surface Water Treatment Planning Level Cost Estimate 
  June 6, 2006 

influence of the Yellow River on the ground water of the Sand and Gravel Aquifer and the effects of in-

bank filtration on groundwater drawn from wells along the Sand and Gravel Aquifer could not be 

determined due to this limited review of water quality data.  

Based on the limited groundwater quality data provided and reviewed, it is assumed for this study that the 

overall groundwater quality exhibits similar water quality characteristics to the surface water quality; 

therefore, the in-bank filtered groundwater is assumed to be treated with conventional treatment means.  

To properly evaluate groundwater classified by Florida State regulation “under the direct influence of 

surface water” (UDI), additional testing must be made. The specific alternative locations of possible well 

fields should be identified. In each alternative well location within the confined aquifer region, a 70% to 

100% production well should be established and operated to ensure UDI conditions are reached by 

establishing proper gradient pressures through draw-down. Constituents should be analyzed to establish 

proper UDI conditions. EPA has developed a process to determine if groundwater is UDI using 

microscopic particulate analysis (MPA). MPA identifies organisms that occur in surface water whose 

presence in groundwater would clearly indicate the mixing of the two. Particular interest would be the 

presence of insects, macroorganisms, algae, Giardia Lamblia or Cryptosporidium, changes in turbidity, 

temperature, conductivity and pH. Groundwater with UDI has been determined by the EPA to pose 

significant risk, always requiring additional treatment. Jar tests from the test wells should be made 

checking all NPDWRs and NSDWRs, and THMs. 

WATER TREATMENT FACILITIES 

A) Alternatives 1–4, Shoal River Surface Water Facilities 

Selection of the water treatment process considered the results of water quality analysis for Shoal River. 

Consideration was given for those constituents in the raw water data that would require specific process 

needs beyond conventional treatment, while specifically responding to EPA’s current Long-Term 2 

Enhanced Surface Water Rule (LT2ESWR), particularly with respect to TOCs. 

The results of the water quality analysis show that for the four alternative water treatment facilities 

located on the Shoal River, only a single sampling point (Shoal River at US 90) and historical data at 

Shoal River at SR 85 provided the water quality data baseline, and therefore, the treatment process will be 

identical for the three reservoir sites, alternative sites 1–3 and alternative 4, Shoal River Direct Diversion. 

The water quality data specifically shows minimal compliance issues during low flow and also storm 

flows with the greatest treatment challenges being to eliminate color and to balance pH, as well as 

removal of fecal coliform and total coliform. For alternatives 2 and 3, the reservoir sites are not 

anticipated to provide reliable annual storage. For Alternative 1, Pond Reservoir, although an annual 

reservoir will be expected, there is not likely to be any treatment benefits (such as reduced turbidity and 

color) from the reservoir. Therefore, river water quality was used to determine water treatment methods 

on raw water quality expectations. Specific attention was also given to salinity (chloride) concentrations 



 -10- Surface Water Supply Facilities Planning and Feasibility Analyses 
  Surface Water Treatment Planning Level Cost Estimate 
  June 6, 2006 

which are present in other surface water sources, particularly in eastern Florida. However, the maximum 

observed chloride concentration is 3.6 milligrams per liter (mg/L) well below the EPA’s drinking water 

standard of 250 mg/L. 

Therefore, the anticipated treatment components for all four alternative water treatment sites located on 

the Shoal River shall be identical to meet a 25 MGD average production (no plant peaking is expected, or 

costed).  

Anticipated treatment components shall include:  

• Primary disinfection – Chlorination and ammonia addition to produce chloramines for initial 
biological pathogen kill; 

• Primary Treatment Clarifier – Rapid mix coagulation, flocculation, use of slaker lime feed, 
alum for color removal, and turbidity reduction, addition of liquid polymer for clarification aid; 

• Filtration – Gravity multimedia filters to reduce biological pathogen and turbidity, air scour 
backwash, and the addition of polymer for polishing aid; 

• Chlorine Contact Basin/Clearwell – Provide a baffled clearwell to introduce chloramines 
(chlorine and ammonia) to finished water if necessary for secondary disinfection. 

• Chemical Systems 

− Lime feed – Dry system for slaker feed 

− pH control – Carbon dioxide package system 

− Chlorine and ammonia (liquid ammonia sulfate) for primary and secondary disinfection. 

− Liquid alum system and/or polymer for coagulate aid and filtration aid for color. 

• Backwash facilities – Blower system for air scour; backwash storage pond and decant pump 
station and return piping 

• Sludge handling – Dewatering thickener, pump station, belt press, and offsite disposal. 

• Process control and instrumentation system – Including Intelligent Instrumentation and 
Supervisory Control and Data Acquisition System (SCADA). 

Specific state-of-the-art technologies, including reverse osmosis, ozone, peroxide and ultraviolet 

radiation, were not considered necessary based on the water quality data. Additional analysis for TOC 

production, brackish water, salinity (chloride), pH excursions and turbidity (TSS) should all be given the 

greatest consideration in preliminary design to ensure that membrane technology and other treatment 

alternatives are not necessary. 

B) Alternative 5, In-bank filtration 

In-bank well facilities that may be used to develop the water supply were considered along the Yellow 

River, southwest of Crestview, Florida. The scope of this study had insufficient well data to provide 



 -11- Surface Water Supply Facilities Planning and Feasibility Analyses 
  Surface Water Treatment Planning Level Cost Estimate 
  June 6, 2006 

quantitative conclusions relevant to reduction in treatment methods, and it was assumed that there was no 

change in water quality of the Yellow River in the wells. In-bank production wells can be constructed 

along banks of rivers at relatively shallow depths to help with water quality and to assist with potential 

water supply and water quality during seasonal reduced river flows. UDI groundwater is created by 

gradient differential created by the well draw-down. Water quality may be found to be of better quality 

compared to surface water, but only following a rigorous test well, water quality analysis can quantitative 

determination be made. UDI groundwater can potentially reduce chemical cost as turbidity and color may 

be reduced. If turbidity and color can be established for the UDI wells under varying stormwater 

conditions, it may prove that coagulation and flocculation could be eliminated in light of nano-filtration. 

Sludge treatment and disposal costs could likely be reduced compared to surface water. Proper jar tests 

and treatability studies from the test wells will help with the evaluation of final treatment methods. 

The four individual wells identified in Table 4 were not considered ground wells at full production as 

UDI wells, and therefore, are not good representations for treatment type and methods. However, even 

these wells show turbidity, TSS, pH and alkalinity outside EPA limits. It will become important in 

preliminary design to obtain specific test well samples from in-bank sites anticipated for the source in 

order to consider possible treatment effects from the wells. Treatment could be as minimal as disinfectant 

treatment, and it could also be anticipated that certain minerals and certain soluble constituents could 

influence water treatment from in-bank. All in all, it would be expected to significantly reduce overall 

water treatment costs, compared to surface water treatment costs. 

In light of insufficient well data, our scope could not quantitatively identify the benefits of the in-bank 

ground wells on treatment type and costs, and therefore, we considered treatment requirements and cost 

based on the surface water quality of the Yellow River. Overall, the Yellow River water quality provided 

from the sampling point of the Yellow River at SR 2, and from the Yellow River at Milligan, was very 

similar to that found in the Shoal River (see Tables 1, 2, and 3).  

Surface Water Treatment Facility Cost Estimates 

Alternatives 1–5 all utilized identical conventional surface water treatment plant criteria, since this 

planning study had no distinctions in water quality data for each withdrawal location and the reservoirs 

themselves provided no treatment advantage. Therefore, for Alternatives 1–5, treatment plant costs are 

identical. 

During preliminary design, water treatment requirements must be evaluated on a site-by-site basis to 

determine specific treatment parameters for each possible alternative. Water quality sampling should 

occur over multiple seasonal conditions to determine specific treatment parameters and treatment 